djamato

B ke S HBH = B

Instruction Manual

Supplement

% O UBE B R Fig LV 3> >
FEED-OFF-THE-ARM MACHINE FOR FLAT SEAMING

FD-62G

[ “
AEEIFD-62GY S ACHEWTTU-C-RET This instruction manual includes the
TU-SOIEZ T HEESZHL TWET, method of installing TU-C-R and TU-S
FD-62G7 S5 ZDHUEWHEEZ & 5B THF to the FD-62G class.

BLTLEE W, Please keep this book with the
instruction manual for FD-62G class
together.

\. J

% VAMATO SEWING MAGHINE MFG. CO,LTD.



H R/CONTENTS

1. BEAE 1
1.1 w7 E 1
1.1.1 T—¥ EFHER(TU-C-R, TU-S) 1
112  MNBIE—% 4
T2 NIVRNAR—DORONTH 6
1.3 vyoaraY 6

1. Installation 7
1.1 Installation 7
1.1.1 Motor table top type(TU-C-R, TU-S) 7
1.1.2  Compact type motor 10
1.2 Belt cover 12
1.3 Synchroniser 12

* % % ILLUSTRATED SPARE PARTS LIST % % %

sEIEbD

FERRBBEEEICLD, ERRREEETIIENBDET., ZOBICIR. FBOABELUHBEREE O—8H. FHFE—
BULAWSEDBDETDT. BOMUHTTEIESW, e, FZOERICHL>TRAXEPHLTEDEITH, F—0ED
PEBENABEPRESN THELIEBETERVNI EHBDET,

Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice.




1. 5%

1.1 BE7TE

1.1.1 F—% LFEEH(TU-C-R, TU-S)

F—7ILAy

EHL V470 4« BYZU

3%p 50
N 97 __\ 360 S
8’[7& %
o
(2v bo=—n#ty 7 RBHBAAI Y TR)
WL 04504, R420
QD
&
7X69
@Q\
m
s
2| g
o~ ol
R
35 {47990
A 2945
R
5 ~743% 1100 X 550 X 40 3185
1-1
E—-YRHFA (" 2-3 QOKUVN2-4 ®O®)
‘2
L 3X9 16 L
. m,
& %
4 ~ \—’ D
E 8 V W _@ W o 3X$9
Y o Abs
g 9 0 BE X-X
A J ™~
Ta) A B 3Xp 9
15 205 Y
235 - 27
r‘% g | 3X816
RE 40mm 3x¢ 30
waE Y-Y
1-2 SFEAB,CDIFE— Y OB OBHHEZ SR L T E W,

1 FD-62G



1. &R 75E
]

BRAATS
TU-C-R(Z 5y FE—F)DIEE

M1-3%22Z I FTROFETHALTET,

1. UN—BRA R T, F—7 VOO THICED 1) 5,
LE—ZQIINY P A4 —VEHEBEELD (117 5,

LE—F Q% F— Y EFAEIHDY 1) 5(C),
.D%EF—7VOIED £ 3,

EZF—7LDOICEY [T 3,

.EICFZ2EY )5,
CE—FQIZVAS—HED. LA (R)ODMEIZED [T 5,

8. By bevE®EZWMY M}, €y berER)ODEI 2T 5,
B P YvEDERY AT, By ForEDDORI 2HEST 3,

N OOk WD

©

B 1-3

FD-62G 2



1.IEMTGE

EZAAFTS
TU-S(Y—RE—5)DHE

K 1-4%2ZIZ TRRDOFBETHAILTTLE I,
LEERy 7 2AWMAHEDOZE 22 v F— 7 VOO THEICED [17 3,
2.0F » 2 ZQ%E D 1) 5,
3.BE—=FDicNy P4 —VERAZERY T3,
3. E— ¥ @% e —FYHNEGIZEY 1T 5(B).

4. C2F—7 VOl £ 5,

5.D%F —7VOICED T 5,

6. E% DIcHLD 7 3,

7.2y 704 @2 I VO 7—YICHD T 5,
8. — 7T NVD®%EHET %,

X 1-4

3 FD-62G



1.ENAE

T—7IAY R

(Lr—ERFAKRSTA)

KB Y4504, BY20 3X850
* 97 \
7y
& 2
(¥ bo—niy 7 ABRFHERASATR) )
KEL D 4704, 5920 o Q,\bio
S wJ
7
Qo
(<Y
i 7\ ’ 1 | | 7x¢9
) /4
VA yA
)
R
Sl
g a 2 g%
R %o
300
<
40 ’hpeo
A 2945
7 ~7n 1100 X 550 X 40 i 3185

1-5

FD-62G 4



1.IEMTTE

EAATTT

M1-62ZFICLTELCIBBAMNT TSI,
FMix. 'SD-Y. FDL-6), OFHAZFZZSELTIEZZ W,

EAN

JAC L ERRERE R R REE &R
ey
1

i

'

|

1
@
@

X 1-6

FD-62G
5



1. B T3E

1.2 NIV ANR—DOBWD FF 75

5 ==
A II l%\
{IHBhIE EBEEMDEZ AHBFLED T8, NIk AIN—
B TEODFITLIEZW,

F&HEE (TU-C-R, TU-S)

(1) = b A N—(TYD% RNV P AN EFEHHROIC (L7 PG
T T 5, (K1-7)

@) =N P AAR—(FXD% 2 v VBB IIER@TEET 5.
(X 1-8)

(3) RN P AN=(E)BE R+ HA—(T)XDic kR PEODME
THY AHT 5, (K1-8, 1-9)

X 1-8

1.3>vovA8+1Y

P—RE-ZIZHBL TV B v 7 ad 4 FORNHEIZRD
EBHTY,

EEER(TU-S)

(D RV AN—DIEFPOROT v ¥ »@%H) M4,

(2) R a FEAROZ <NV F A= IER @K
7 v ¥ y@TED 1) 3,

B)YrrraFA¥EIvy =YY FiIF. XY a )
AR CREIET 5.

X 1-9

X 1-10

FD-62G 6




1. Installation

X
1.1 Installation

1.1.1 Motor table top type(TU-C-R, TU-S)

Table cutting diagram

(for lever holder with wood screws
from the back)

3Xp 50
4 holes ® 4 depth 20
S 97 .\ 360 2 o
o 60 | VoS
) 8o ®
(for control box support with wood 52
screws from the back) I~
4 holes ® 4 depth 20 Y ki
&
7X$9
Y ) —
y—4
R
Ki w0 75
Nl
% 7{0
300
>—ﬁ{‘ 5
35| B
Fig. 1-1 A 2945
) ) Operator 3185
Table dimensions: 1200 X 600 X 40 =
Motor support (lower) (Fig2-3 @ and®, Fig2-4 ® and ®)
G, 38 16 ©
4 &S
N
| J{«g O
) (] LS Y "
Ul & N Y ’ié —,fx - 3Xp 9 Section X — X
R e
~T7 [Ta)
LN
n A B 3Xp 9
15 205 2
235 7
N i
N | 3x816
Thickness of board: 40 mm 3XP 30 sectiony-Y_

Fig. 1-2 For dimensions of A, B, C, D refer to the instruction manual for the motor.
ig. 1-

FD-62G
7



1.Installatioin
... |

Installing TU-C-R(Clutch motor)

See Fig.2-3 to assemble the machine according to the following steps:

Install assembled lever relation (A) on the bottom of machine table @D .

Install the handwheel relation (B) onto the motor @ .

. Install the motor @ onto the motor support @ .(C)

. Install the (D) onto the machine table .

. Install the (E) onto the machine table D .

. Install the (F) onto the (E).

. Install the lever plate @ and lever(upper)® onto the motor @ .

. Install the pitman(long)® as shoun in the figure. Then, adjust the length of pitman(longe)® .
. Install the pitman(long)®@ as shoun in the figure. Then, adjust the length of pitman(longe)® .

O 00 3 O O = W N =

Fig. 1-3

FD-62G 8



1.Installation
L. |

Installing TU-S(Servomotor)

See Fig.2-4 to assemble the machine according to the following steps:

. Install the control box support D on the bottom of the machine table @ .
. Install the control box @) on the control box support D .

. Install the handwheel relation (A) onto the motor @ .

. Install the motor @ onto the motor support ® . (B)

. Install the (C) onto the machine table @ .

. Install the (D) onto the machine table @ .

. Install the (E) onto the (D).

. Install the synchroniser ® on the pulley of sewing machine.
Connect the motor @ and the control box @ with the extension cords D® .

© 0 N & O = W N

FD-62G
9



1.Installation

1.1.2 Compact type motor

Table cutting diagram

(for lever holder with wood screws
from the back)

4 holes ® 4 depth 20

S \ &
¥ b(?
& 8
N
(for control box support with wood
screws from the back) I~
O Ya)
4 holes ® 4 depth 20 o/ R
~
77X 9
6.“ 7\
N
]
o
A
Kl n
o~ o~
o
m
J0oe
e
35 >
A 2945
Operator 3185

Table dimensions: 1100 X 550 X 40

Fig. 1-5

FD-62G 10



1.Installation

Installing
Set the motor correctly, referring to Fig. 1-6.
Refer to [SD-Y. FDL-6] Insutruction about Installing of detail.

JACE RS A ERERERER R 2oy
PN
1

I

j

1

1
@
®

Fig. 1-6

11 FD-62G



1.Installation

1.2 Belt cover

/A\ CAUTION

Be sure to install belt cover to prevent you from injuring
and a material from being caught by the belt.

Table top type (TU-C-R, TU-S)

(1) Set the belt cover(lower)D on the belt cover bracket @
with the screws @ . (Fig. 1-7)

(2) Fix the belt cover(lower)D on the sewing machine
supporting block with the screw @ . (Fig. 1-8)

(3) Set the belt cover(upper)® on the belt cover(lower)D with
four screws ®@) . (Fig. 1-8 and Fig. 1-9)

Fig.1-8

1.3 Synchroniser

Set the synchroniser included a servomotor as follows.

Table top type (TU-S):

(1) Remove the screw ® and washer @ .

(2) Set the positioning plate @ on the belt cover(upper)
with the screw ® and washer ©.

(3) Set the synchroniser on the machine pulley and fix it
with the positioning plate @ .

Fig.1-9

FD-62G

12



ILLUSTRATED
SPARE PARTS LIST

FD-62G
(Supplement)



SET STYLE TU-C-R(1)

o065 §
/"‘ ‘N\\
Pid P D
AV
Q | _
Q .
I Y )
’ AN 7

OO0

COZ\."\'IT_L\'\'):Q_’L



SET STYLE TU-C-R EXCLUSIVE PARTS(1)
e

TU-C-RERZEM(T)

]

RefNo Parts No. Description @ A Amt. Reg
1 3021260 Sewing Machine Supporting Block TYUVEGE 1
2 004215 Screw(3/8-16 X 45) hxry 2
3 3021261 Belt Cover Bracket ~NJU b B IR—EAHR 1
4 009897 Screw(M6-1 X 12) Exy 2
5 3021262 Belt Cover Adjusting Plate A b AN—BEIR 1
6 110017 Screw(M5-0.8 X 8) Ry 2
7 000669 Washer AR 4 9
8 009973 Screw(M5-0.8 x 10) Ry 7
9 3021235 Belt Cover(Lower) RIVSBIR—(F) 1

10 3021232 Belt Cover(Upper) ~NRJL N AIR—(E) 1
11 3021234 Belt Cover(Upper) Lid NIV ANR—(L)E 1
12 110012 Screw(M4-0.7 X 5) kxy 2
13 3021233 Belt Cover(Lower) Lid RIS ANR—(TE 1
14 3021265 Presser Foot Connecting Lever Bl /N — 1
15 004440 Screw(11/64-40 x 8.3) xRy 1
16 0037912 Chain iz} 1
17 3021263 Supporting Block Cushion BB v 3y 1
18 190106 Bolt(M8-1.25 x S0) R K 4
19 000429 Washer Ao 8
20 000016 Nut Fvk 8
21 9611077 Pitman(Long) vy hY U (R) 1

FD-62G



FD-62G

SET STYLE TU-C-R(2)




SET STYLE TU-C-R EXCLUSIVE PARTS(2)

TU-C-RER&m(2)

2

RefNo Parts No. Description m % Amt. Req
1-1 0068934 Handwheel, C. Set(M12-1.75) I\ Rk —JL(#) 1
1-2 3020006 Handwheel, C. Set(M10-1) I\ RiR-r —JL(#) 1
1-3 3020016 Handwheel, C. Set(M14-2) J\Y RiR-1 =)L) 1
2-1 3020007 Handwheel Shaft(M12-1.75) N> KRR — LB} 1
2-2 3020008 Handwheel Shaft(M10-1) I\ R — LB 1
2-3 3020017 Handwheel Shaft(M14-2) I\ RIRA —)LEA 1
3 3020009 Handwheel NV RRA—=I 1
4 009508 Screw(11/64-40 X 7.5) Exy 3
5 3021192 Lever Plate LX—%EBhE 1
6 009977 Screw(M6-1 X 25) =87 2
7 000613 Washer A 4
8 100003 Nut Fwvhk 2
9 3021191 Lever(Upper) LX—(k) 1

10 000498 Washer Ty 1
11 000054 Nut Fvk 2
12 9611077 Pitman(Long) Ey bV (R) 1
13 3021193 Lever Holder LI—& 1
14 006920 Wood Screw(® 5.8 x 32) xY 4
15 0032784 Lever Pin L=t 1
16 3021194 Lever(Lower) L/X—(TF) 1
17 110022 Screw(M3-0.5 x 10) Exy 1
18 000016 Nut Fvhk 9
19 000676 Spring Washer A7V T Tvovy 6
20 300019 Washer vy 3
21 9603084 Motor Support E—-YHfE 2
22 3021264 Motor Support Cushion E—IBfBI VI 1
23 9603083 Machine Table F—=7N 1
24 000070 Hanging Nut mUFrvhk 6
25 009858 Bolt(M8-1.25 X 75) ALk 3
26 190058 Bolt(M8-1.25 X 150) RV~ 3
27 000429 Washer AR ¢ 3

FD-62G



SET STYLE TU-S

g
V] =]
<
N
1
1
N
[
Pt
[N
( '
N '
N
N /
N )
N
N
.
< N
.
N N
N N
N \
N \
N N
N N
N N
14 -
- \
e \
- N
.
\
“
22
'
< |
\ S
N
4
N

((é
({é
(é

FD-62G



SET STYLE TU-S EXCLUSIVE PARTS
C

TU-S ERAE M

RefNo Parts No. Description m % Amt. Req
1 3021260 Sewing Machine Supporting Block TV VEftE 1
2 004215 Screw(3/8-16 x 45) kxy 2
3 3021261 Belt Cover Bracket YL S A NR—BfHR 1
4 009897 Screw(M6-1 %X 12) kxy 2
5 3021262 Belt Cover Adjusting Plate ~RIL BN —FER 1
6 110017 Screw(M5-0.8 x 8) xRy 2
7 000669 Washer TyTy 10
8 009973 Screw(M5-0.8 x 10) Exy 8
9 3021235 Belt Cover(Lower) NIV R FAIR—(T) 1

10 3021232 Belt Cover(Upper) NI ANR—(L) 1
11 3021073 Position Plate IERX R 1
12 3021234 Belt Cover(Upper) Lid R M ANR—(1B)= 1
13 110012 Screw(M4-0.7 X 5) bxy 2
14 3021265 Presser Foot Connecting Lever HIBr &L /N— 1
15 004440 Screw(11/64-40 x 8.3) Fxy 1
16 0037912 Chain | 1
17 3021263 Supporting Block Cushion Rfd&aIsvay 1
18 190106 Bolt(M8-1.25 X 90) AL~ 4
19 000429 Washer AR 11
20 000016 Nut Fvk 17
21 3021071 Control Box Support(Front) FIiER v o ZBSHR (B1) 1
22 3021072 Control Box Support(Rear) IR w 7 REGR(#2) 1
23 006905 Wood Screw(¢ 5.1 X 20) KR 4
24 @ ————— Cable =7 1
25 @ ————- Cable T—=7N 1
26 000676 Spring Washer ATV T Ty v 6
27 300019 Washer A 3
28 9603084 Motor Support E—-YHfHAE 2
29 3021264 Motor Support Cushion TR BEIvay 1
30 9603083 Machine Table F—7I 1
31 000070 Hanging Nut mUFv bk 6
32 009858 Bolt(M8-1.25 X 75) AL b 3
33 190058 Bolt(M8-1.25 x 150) IV 3
34 3020016 Handwheel, C. Set(M10) I\ RiRA —IL(#8) 1
35 3020008 Handwheel Shaft(M10) INY KRR — L 1
36 3020009 Handwheel N RiRA—Ib 1
37 009508 Screw(11/64-40 X 7.5) xy 3
38 005624 Screw(M4-0.7 X 10} xy 4

Note: When ordering the Ref. No. 24 and Ref. No. 25 of the cable, please inquire the the maker of the

() Ref. No.24, 2507 — 7 V% CHEXDBEIR, ZHADE— I DA —AIBHWADE L 23,

motor.

FD-62G



Ijamato

VIR Y BERA R
YAMATO SEWING MACHINE MFG. £0,LT0.

4-4-12 ,NISHITENMA, KITA-KU, OSAKA JAPAN
TEL : 81-6-6364-5621 FAX :81-6-6364-7185

T530-0047 XARWILRAXRE4TEHLIFIZS
TEL(06)6364-5621(f) FAX(06)6364-7185

P/N 9730211(P/1/ B)

No.1 Edited in 2009.10
(FD-62G) Printed in Japan 2009.10.1H(Y)



	目次
	[P1]   1. 据付方法
	[P1]   1.1 据付方法
	[P1]   1.1.1 モータ上載せ式(TU-C-R, TU-S)
	[P4]   1.1.2 小型モータ

	[P6]   1.2 ベルトカバーの取り付け方
	[P6]   1.3 シンクロナイザ


	CONTENTS
	[P7]   1.1 Installation
	[P7]   1.1.1 Motor table top type(TU-C-R, TU-S)
	[P10] 1.1.2 Compact type motor

	[P12] 1.2 Belt cover
	[P12] 1.3 Synchroniser
	ILLUSTRATED SPARE PARTS LIST





